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 B-QuiCK: UTI

B-QuiCK short clinical summary

An overview of the diagnosis and management of symptomatic lower UTIs in adults

Patient with suspected UTI based on symptoms
e.g. new-onset dysuria, increased urinary frequency or urgency, suprapubic pain

Consider history 
  Symptom duration
  Presence of other 

genitourinary symptoms or 
atypical/systemic features

Examination (if required)
  Temperature
  Blood pressure
  Heart rate
  Assess abdomen and 

fl ank for renal tenderness

Perform pelvic 
examination if diff erential 
diagnoses are suspected, 
e.g. STI, vaginitis

  Suspected acute pyelonephritis, e.g. fever > 38°C, nausea 
and vomiting, signifi cant fl ank or suprapubic pain

  Systemically unwell, e.g. fever, hypotension, tachycardia 
  Recurrent UTIs 
  Pregnancy*
  Unsuccessful antibiotic treatment or persistent 

symptoms within a short period, e.g. one to two weeks

  Known genitourinary tract abnormalities or issues
  Current/recent urinary catheterisation or urinary 

instrumentation
  Renal impairment or renal disease
  Immunosuppression 
  Diabetes

Are there any 
red fl ags or 
complicating 
factors? e.g.

  Consider co-morbidities or medicine use; 
these factors may obscure or resemble UTI 
symptoms

  Atypical features such as confusion/
delirium may also occur

  Consider a urine dipstick test, and MSU 
sample analysis if positive

  Ask about prostate symptoms, features of 
epididymo-orchitis or a STI, and perform 
a physical examination (if appropriate)

  Perform urine dipstick test; if positive, 
MSU sample analysis is indicated for all 
males with suspected UTI 

  Ideally, refer for a renal tract ultrasound; 
if abnormal, refer for non-acute urology 
assessment

Obtain MSU sample and request 
microscopy, culture and sensitivity 
analysis

Initiate empiric antibiotic treatment 
while awaiting results (Table 1)

Perform urine dipstick test – assess for 
nitrite and leukocyte esterase status

Initiate empiric antibiotic treatment 
(Table 1)

  NSAIDs/paracetamol can be 
considered for pain relief if required

Consider alternative diagnoses

Adjust antibiotic choice according 
to sensitivity results (if resistant to 
empiric antibiotic choice)

Discuss personal hygiene and behavioural strategies for preventing future UTIs, e.g.

Recurrent UTIs? Treat new infection (obtain a MSU sample for microscopy, culture and sensitivity analysis to refi ne antibiotic choice), 
discuss triggers, consider the need for non-antibiotic or low-dose antibiotic prophylaxis, and refer for a renal tract ultrasound (see: 

“Options for dealing with recurrent UTIs”) 

Consider need for referral
Particularly in pregnant females with suspected acute pyelonephritis

Aged < 65 Years Aged ≥ 65 Years

Any uncertainty?

≥ 1 positive No positives

UTI still 
considered likely

UTI unlikely or 
culture/sensitivity 

tests not performed UTI likely

“Classic” UTI 
symptoms?

  Sexual activity, including 
sexually transmitted 
infections  (if relevant)

  Ensure suffi  cient fl uid intake (≥ 1.5 L per day)
  Treat constipation if present, e.g. increase dietary fi bre, 

prescribe a laxative

  Switch to an alternative contraceptive if using a diaphragm 
or spermicide

  Avoid tight-fi tting underwear and use breathable fabrics
  Encourage frequent emptying of the bladder

Female Male

No Yes
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Table 1. Empiric antibiotic regimens for uncomplicated lower UTIs in adults. N.B. Treat for seven days in pregnant females and in all males, 

regardless of antibiotic choice.

Antibiotic Dose

First line Nitrofurantoin*† Modified-release (Macrobid): 100 mg, twice daily, for five days
Immediate-release (Nifuran): 50 mg, four times daily, for five days

Alternatives (see note 
below)

Cefalexin 500 mg, twice daily, for three days

Trimethoprim‡ 300 mg, once daily at night, for three days

N.B. Regional guidelines differ in alternative antibiotic recommendations. This may be due to local resistance and sensitivity patterns. If an alternative 
antibiotic is needed, check for local advice, e.g. HealthPathways, and follow corresponding recommendations if available.

* 	 Prescribe by brand name to reduce errors as there are two different formulations

†	 Avoid after 36 weeks gestation in pregnant patients and in those with creatinine clearance < 60 mL/min due to the risk of peripheral neuropathy

‡	  Avoid during the first trimester of pregnancy

B-QuiCK provides short clinical summaries from some of the full articles available on our 
website. Relevant sections from these resources have been condensed into “notepad pages” 
or algorithms designed to offer rapid access to practical clinical advice and knowledge. It 
is strongly recommended to review the original resource at your convenience for full details 
of recommendations and evidence. See full article here: Urinary tract infections (UTIs) – an 
overview of lower UTI management in adults 
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